Adult Headache Pathway BTUH

Headache

l

History: onset, severity, frequency, duration,
triggers, medications
Neurological examination, palpate temporal
arteries if >50, BP, pupil, fundoscopy

l

RED FLAGS PRESENT?

NO

Likely primary headache -
can be managed as
outpatient
(see page 2)

YES

Further investigations and
management under
medical team +/-neurology
input

SNOOPT

Systemic features

Fever, weight loss, BP, jaw
claudication

Cancer, HIV, immunosuppression

Neurological symptoms and signs
Confusion, personality change

Focal signs, seizure, papilloedema,
neck stiffness

Onset

Thunderclap headache (severe,
peak intensity seconds to 5min)
Onset from sleep

Older patient
New headache >50

Previous headache different
Change in headache type or
frequency

Triggered headache
Valsalva, sexual, exertion
Lying down or standing up




Adult Headache Pathway BTUH

l

Primary Headache

Migraine +/- aura

* Recurrent headache lasting 4-72 h plus
at least two of: unilateral, pulsating,
moderate or severe, worse with
physical activity.

» Associated with at least one of
a)nausea/vomiting, b)photophobia and
phonophobia

* May have family history

* Aura should last <60 min

Management:
Acute
-NSAID (e.g naproxen 500mg) +/-
metoclopramide 10mg
-Sumatriptan 50-100mg

Prophylaxis

-Propranolol up to 120mg/day
-Amitriptyline up to 1mg/kg/day
-Topiramate up to 200mg/day

!

Cluster headache

+ 1-8 attacks/day

+ 15-180 min each

« Severe, unilateral,
periorbital

* Associated with:

Lacrimation,conjunctival

injection,

nasal congestion/rhinorrhoea

ptosis, eyelid oedema,

forehead and facial sweating,

miosis and/or ptosis

+ Sense of restlessness or
Agitation

Management:
Acute:
-Subcutaneous or nasal
sumatriptan/zolmitriptan
-High flow O, 10-12 L/min
via non-rebreather mask
Prophylaxis:
Verapamil 80 mg tds up to
960 mg/day.

Refer to neurology for further
manangement

l

Tension-type

» Bilateral, pressing or
tightening in quality

* Mild to moderate intensity

* lasting minutes to days.

» does not worsen with routine
physical activity

* not associated with nausea

* photophobia or

phonophobia may be present.

Management:
-lifestyle measures
-NSAID/paracetamol
(<2days/ week)
-Prophylaxis with
Amitriptyline

i

v

F/u with GP, refer to neurology OP if uncertain diagnosis




Medication overuse

* Headache occurring on
15 days/month

* In a patient with pre-
existing headache
disorder

* Regular overuse for >3
months of one or more

drugs taken for acute/
symptomatic headache

Management:
-ldentify and stop
causative analgesics
-May get worse before
improvement




Lumbar Puncture for headache

Thunderclap headache — severe with maximal intensity usually within seconds (<5min)

Suspected meningitis/encephalitis — headache with fever, meningism, immunosuppression

Indications

Suspected idiopathic intracranial pressure — papilloedema/female/raised BMI/Normal brain imaging

-Skin infection at puncture site
Absolute > -Deranged clotting (see LP pro forma)
-Suspected spinal epidural abscess

Contraindications

Relative =2 -Raised intracranial pressure
-Known Arnold-Chiari malformation
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